Husqvarna CTH164T/96051003200 Illustrated Parts List page 11

Tractor cth164t/96051003200
Hide thumbs

Advertisement

TRACTOR - MODEL NO. CTH164T (96051003200), PRODUCT NO. 960 51 00-32
ENGINE 24
24
KEY
PART
NO.
NO.
DESCRIPTION
1
– – – – – –
Engine Kawasaki Model No. FS481V-
CS53 (445365) (Order parts from
engine manufacturer.)
2
532 14 97-23
Muffler
9
532 19 43-20
Keeper Belt Engine
11
532 40 00-08
Clutch
12
532 40 50-97
Pulley Engine
15
532 43 58-16
Tank Fuel
18
532 44 14-62
Fuel Cap
20
532 41 21-65
Control Throttle
21
532 41 63-58
Screw # 10 x 0.750
22
532 19 15-96
Control Choke
28
532 13 70-40
Fuel Line
29
532 13 71-80
Spark Arrester Kit
37
532 12 34-87
Clamp Hose
41
532 12 61-97
Washer
42
810 04 07-00
Washer Lock 7/16
45
873 51 04-00
Nut Keps Hex 1/4-20 unc
62
532 43 40-17
Shield Heat Muffler
69
532 17 81-51
Gasket
70
532 42 47-65
Tube Exhaust LH
71
532 42 47-66
Tube Exhaust RH
81
532 14 84-56
Tube Drain Oil Easy
85
532 17 39-37
Bolt Hex 7/16-20 x 4 x Gr. 5-1.5 Thr
86
532 18 43-62
Nut Hex Flange Toplock M8-1.25
87
537 17 18-77
Bolt 5/16-18 unc x 3/4 w/Sems
90
817 00 06-16
Screw 3/8-16 x 1
92
817 12 06-16
Screw 3/8-16 x 1
96
819 09 14-16
Washer 9/32 x 7/8 x 16 Ga.
97
817 67 04-12
Screw 1/4-20 x 3/4
102 817 06 05-16
Screw 5/16-18 x 1
108 532 42 30-41
Cover Pulley Engine
137 532 44 14-61
Spill Cup
NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm
11

Advertisement

loading

This manual is also suitable for:

Cth164t96051003200

Table of Contents